Small Cylinder Bed Interlock Stitch Machines
IZNED) ARy FRIRERENI DY

Parts Catalog

PEGASUS.




IN—YAROTDRA

BZD/\—YAROJIE. 2003 F 1 BREFD W200 > 1)
—ADIVVERDEFECTHRELTVET,

W2~ 47 BITI3EmE BRI IR L. AEDERRD IR
M. BENN—VUIMIBZEOTWEY, . BB&m7D
BRI ENTLEESIE. /\—Y )X D REFNO. (&
BES) 2L TVETY,

W/ \—V 1) X S DOEBB@MEBESDRFEH XXXXXX DEBMIE. HF
EDHR (BTIZR) ICDIMEBEINTWVWSRST —IIN
—VEER Ty FERICK > TEDWE T, B TEDE S
BEITF—IIN—YER 48~508) [c—HELTEEL
TWEY,

WERICIHRESA Ty I A%zL#H L. BRBESTT
T. ZORE - BIGEHBRICEIEHEET,

W ZEEEN R BaBESERRL TS
W BH. TON=YAZOTDERHBEIFHRICEK Y.
FEGCEEENSEDBIVETDT, HHHLLHT
TELREL,

15 & 1%%E (Models inserted)
W264 Series

INTRODUCTION

H This parts catalog covers the W200 series machine
manufactured in January, 2003.

B The components of W200 series are arranged
according to the mechanism on pages 2-47. The
illustrations are on left pages and the part numbers
on right pages. The illustrated part and its part
number are assigned the same reference number.

B "XXXXXX" indicates gauge part numbers which
vary depending on subclasses. Please refer to the
gauge part list (pages 48-50).

H The index of part numbers are listed at the back of
this book for quick reference.

H To place an order for any part, please specify the
part number. Note that the contents of this book
are subject to change for improvement without prior
notice.

W264-01CB,CC,EB,NC

W264-03FB,FC,GB,GC

W264-08AB,AC,BB,BC,MC




S
=}

T LAY RBERE e veveeereeee e 2~ 3

FIIN—HERE (1) -oeeevremremmmrssiesms e 4~5

FIN—HEHE (2) -ovvrvvrememersmessns e, 6~7

TREHRE v veverere e 8§~9

R oo 10 ~ 11
SHHE « SFSRHAE oo eveeveeeee e 12 ~ 13
U ) S B e 14~ 15
ﬁb)#ﬁg“) ......................................................... 16 ~ 17
SEVBRE (2) -orererereemsereseens e 18 ~ 19
1E ) K (B) rrerrerre e 20 ~ 21
P HERE oo 22 ~ 23
BE LR B o vevereree e 24 ~ 25
SATGTRRE o vevevereee e 26 ~ 27
FER B R 28 ~ 29
THRIB I HEFE o veveveeeeiee 30 ~ 31
SR (1) -vrevrereereereemrememsm e, 32 ~ 33
USRS (2) «overerereeee e 34 ~ 35
HR ZETE «vvevererersesesenesssieseset et 36 ~ 37
?E{T.TMTJEE% ............................................................ 38 ~ 39
FATTAS e eeeerer ettt 40 ~ 41
EFERE (1) W200-01E, 03F, 03G  +++reererrrreresesnsnenes 42 ~ 43
EFHEBE% (2) W200_08’ D8B  rerrrrrerenenie 44 ~ 45
gmgl’g% (3) W200-01 N‘OSM .................................... 46 ~ 47
B 1) Z R e 48 ~ 50

ERREE A T4 Revreerresrrennenienienininn 51 ~ 52

TABLE OF CONTENTS

page
MACH'NE BED COVER .......................................... 2 ~ 3

COVER (1) ......................................................... 4 ~ 5

COVER (2) +++rvovvvereesssssssssssmsssssssssssssssssoo 6~7

CRANKSHAFT DRIVE MECHANISM :++v:vseessseeesssess 8~9

ARM SHAFT MECHAN'SM .................................... 10 ~ 11
NEEDLE BAR, NEEDLE GUARD MECHANISM -+ 12~13
LOOPER DRlVE MECHAN'SM ................................. 14 ~ 15
FEED MECHAN'SM (1) .......................................... 16 ~ 17
FEED MECHANISM (2) ++++--vvvveererrssssssssnmmsnnneness 18 ~ 19
FEED MECHAN'SM (3) .......................................... 20 ~ 21
PRESSER FOOT MECHAN'SM .............................. 22 ~ 23
SPREADER MECHANISM --++++v++eevsseeressrerssreisnenes 24 ~ 25
THREAD TENS'ON MECHAN'SM ........................... 26 ~ 27
NEEDLE & SPREADER THREAD HANDLING -+ 28~ 29
LOOPER THREAD HANDLING:-++++--+++esssererssreesen 30 ~ 31
LUBR'CAT'ON MECHAN'SM (1) .............................. 32 ~ 33
LUBR'CAT'ON MECHAN'SM (2) .............................. 34 ~ 35
HRDEVICE «evsseeessmesssnesssnesssassssnsssseneesssees 36 ~ 37
|NSTALLAT|ONS ................................................... 38 ~ 39
THREAD STAND ................................................... 40 ~ 41
SPECIFIC PARTS (1) W200-01E,03F, 03G:++++++++++++++-- 42~ 43
SPECIFIC PARTS (2) W200-08, 08B :++++++resseeevsseess 44 ~ 45
SPECIFIC PARTS (3) W200-01N, 08M -+:++evvssevesssenss 46 ~ 47
GAUGE PARTS LIST ++++eevssrerssererssmmssnesssereesnnenes 48 ~ 50
PARTS NUMBER |NDEX ....................................... 51 ~ 52






7—LANy RigiE

REF.NO. PART NO.

asr WON -

-
o© ® N o»®

12
13

14
15

16
17
18

19
20

21
22
23

24
25

26
27
28

2065900
2501170
2402280

2400520
2402270

2401100
2100031
2090840

250158-910
2500200

2501570
007017A0
2401270

2106790
2106790

2106790
007018A0
3034480

0045410
0045390

2503920
9A30670
9A30690

9A30710
9A30720

0045000
0070270
2105860

TN~
BEY

RS RS 7

S

HIN—
HIN—

ARV
EXT/IMA XS
ax—7y

v

e

(]
XY /M4 X 6
S
1ERT /M6 X 8
EXRT/M5 X 6

EZ1

=
THERZANIV
=l

=

ARV R /M5 X 10

FEXT /M5 X 8
FTAIV—Ib

OIL SIGHT GAUGE
BED PIN
PLUG

PLUG
PLUG

PLUG
PLUG
PLUG

COVER
COVER

SPONGE
SCREW
MARK

PIN
PIN

PIN
SCREW
WASHER

SCREW
SCREW

NAME PLATE
SEAL
CAUTION LABEL

SEAL
SEAL

BOLT
SCREW
OIL SEAL

MACHINE BED COVER

DESCRIPTION

PN N N

NN =~ N -

A A A AN

_ A A A



24)

W200-01N,08M7z Rz <

Outside W200-01N,08M| ~ _

W200-01N,08M#% Rz <
Outside W200-01N,08M

PR R A
Packed in accessory




HIN—148 (1)

REF.NO. PART NO.

1 250150-PDO
2 2402261

3 179107-050
4 2500190

5  007021A0
6  9A30810

7 250151BTDO
8  007021A0
9 2501530
10 0052420

11 2402630
12 2502570
13 0070090
14 2028750
15 2502560
16 2103070
17 0070660
18 2502550
19 007020A0
20 3034480
21 2501540
22 2501550
23 0070520

24 250224A0
25 007019A0

26 250231A910

27 2502250
28 2502260
29 0070180
30 3034480

31 250227A0

32 0070180
33 3034480
34 0070520

35 250022ETBO

36 0070750
37 250397-PD1
38 0070430
39 2500130
40 2011910
41 2401980
42 0045540
43 0070220
44 2503010
45 2503000
46 0070180
47 2504250
48 2045850
49 0045800

50 250234-TDO

51 007019A0
52 9A31260

RS
7—LAN— (k)
%
FAIVR
ourvy

FRT/MA X 12

B EE NIV
T—=LHIN— (k)
XY /MA X 12
oy
FXY/HIT X5

S
7AH—F
FEXI /M3 X5
EL
TSy b

AR
IR /M4
73 b
TR /M4 X 6
&

T—LAN— ()
HRTw b

FEXT /M6 X 10
#HEA—F
FRYIMA X 8

#BUAH—F §8)
HBUH— R
T VH—H— K
F2Y /M4 X 6
S

75w b
FEXRY /M4 X 6
B

EXY /M6 X 10
T—=1)HN—

FERY /M5
BIA/N— (8)
Mm% /M4 X 8
ExY /M4
INREEE

FEiTEY

IEZRY /M3 X 3
TXY /M4 X 14
ey

- TAES

EXRT/IMA X 6
@B/ N— (F)
EE

NARIV
THREH/N—

EXRT/IM4A X 8
>—=)b

DESCRIPTION

ARM COVER (TOP)
PLUG
OIL SIGHT WINDOW

O RING
SCREW

SEAL
ARM COVER (LEFT)
SCREW

O RING
SCREW

WASHER
EYE GUARD
SCREW

WASHER
BRACKET

WASHER
SCREW
BRACKET

SCREW
WASHER

ARM COVER (REAR)
GASKET
SCREW

NEEDLE BAR GUARD
SCREW

THREAD TAKE-UP GUARD ASSEMBLY
THREAD TAKE-UP GUARD
FINGER GUARD

SCREW
WASHER

BRACKET
SCREW
WASHER

SCREW
PULLEY COVER

SCREW
FRONT COVER ASSEMBLY
SCREW

SCREW
SPRING WASHER

PIN
SCREW
SCREW

SCREW
FLAT SPRING

SCREW
AUXILIARY COVER (FRONT)
WASHER

BOLT
LOOPER THREAD GUIDE COVER

SCREW
SEAL

COVER (1)

QT.

AN NN N = D AN AN NN NN = N = O — NN = —a AN N N NG ~N = o

AW W A






HIN—118 (2)

REF.NO. PART NO.

1 2504010
2 2504020

3 0070820

4 0070430

5  250411-PDO
6 0045240

7 007020A0
8 2504210

9 2504030

10 2504040

11 0070820

12 2504210

13 2504160

14 2504170

15 0070610

16 250413-9P0

17 2501730
18 0045270
19 251030-910
20 0070190

BB

& (B
ART v b
FxY /M4 X 8
Mm% /M4 X 8
FHIN=

INATURIV S /M4 X 10
FEXY/MA X 6
DapirempN

= (B

HRT v b

FEXRY /M4 X 8
FaiR I A

1) BHIN—
- TAES

TRXI /M2 X 27

#EH/IN\— (B
ETEY

RATURIV k /M4 X 8
$HRT7 v b ()
FEXRT /M4 X 8

DESCRIPTION

TOP COVER (RIGHT)
GASKET
SCREW

SCREW
BED COVER

BOLT
SCREW
CUSHION RUBBER

TOP COVER PLATE (LEFT)
GASKET

SCREW
CUSHION RUBBER
CYLINDER COVER

FLAT SPRING
SCREW

SIDE COVER ASSEMBLY
PIN
BOLT

NEEDLE PLATE BRACKET ASSEMBLY

SCREW

COVER (2)

QT.

N = N o A A N W = AN Ol »

N = N =






T

REF.NO. PART NO.

250572-910
250554-920
0071280

250573-910
210091-920

asr WON -

0053760
252056-920
0045340

250557-910
0045470

N
S© ® N o

1 250529A910

12 0045470
13 250545-910
14 0045470

15 250530-910

16 0045550
17 0045470
18 2505140
19 0070820

20  250565-910

21 0045480
22 250561A0
23 0045410
24 0045560
25 2401260
26 0045000

27 206050C0

BB

v oE ()
TS
1EXY /M6 X 4

T ()
mpAN

EXT/C4 X125
7oy

RATVRIV F /M6 X 14
Ws (Tva)
XTI /M6 X 5

W (Jva)
XTI /M6 X 5
Fv (M

XTI /M6 X 5
WMz (Jva)

1ERT /M6 X 8
XTI /M6 X 5
1E A #R

FERY /M4 X 8
F

XTI /M6 X 8
J—1)—

1ERT /M6 X 8
1ERT /M6 X 10
FES

NATVRIV R /M5 X 10
RAZVIN b

CRANKSHAFT DRIVE MECHANISM

DESCRIPTION

CRANKSHAFT ASSEMBLY

CRANKSHAFT
SCREW

CRANKSHAFT
CONNECTION

SCREW
CRANK
BOLT

BUSHING
SCREW

BUSHING
SCREW
GEAR (LOWER)

SCREW
BUSHING

SCREW
SCREW
SET PLATE

SCREW
GEAR

SCREW
MACHINE PULLEY
SCREW

SCREW
WASHER

BOLT
TIMING BELT

QT.

AN N A A AN AN N = —a a N A AN

aa A AN






LEikiE

REF.NO. PART NO.

250526B910
0070280
0045920

0071520
0071530

asr WON -

0072680
250560A0
253500-920

007021A0
007015A0

N
S© ® N o

1 253501A920

12 0045340
13 2505240
14 0045140
15 2505060
16 0045550
17 0045470
18 2505520
19 250529-910
20 0045470

21 250547A0

22 0045470
23 250528-910
24 0045550
25 0045470

26 250566-TDO

27 0045410
28 0045560
29 2045850
30 0045010

BB

E—vav (8
FXY /M5 X 10
EXRT/M6 X 12
LRI /M6 X 4
XTI /M6 X 6

1EXY /M8 X 10
950

[ SV S =)
TXT /M4 X 12
FXY /M35 X 14

>0 (18
NATVRIV K /M6 X 14
INGVRTIA b
EXRI /M5 X 5

wF

1ERT /M6 X 8
1ERT /M6 X 5
2

Wz (Jva)
XTI /M6 X 5

Fv (b)

XTI /M6 X 5
WS (Tva)
XTI /M6 X 8
1EXRT/M6 X 5

INY RRA—)b

1EXY /M6 X 8

1ERT /M6 X 10

FES

NATURIV k /M5 X 14

ARM SHAFT MECHANISM

DESCRIPTION

MOTION ASSEMBLY

SCREW
SCREW

SCREW
SCREW

SCREW
CRANKSHAFT

CONNECTION ASSEMBLY

SCREW
SCREW

CRANK ASSEMBLY
BOLT
BALANCE WEIGHT

SCREW
JOINT

SCREW
SCREW
SHAFT

BUSHING
SCREW

GEAR (UPPER)
SCREW
BUSHING

SCREW
SCREW

HANDWHEEL
SCREW
SCREW

WASHER
BOLT

_aa AN -

N = 2NN AN A A NN = —a

N N

_ A A A



3A&&t(3-needle)




BHE - #HE

REF.NO. PART NO.

asr WON -

N
S© ® N o

12
13

14
15

16
17
18

19
20

21
22
23

24
25

26
27
28

29
30

31
32
33

34
35

36
37
38
39

@ xxxXxxx |&7 —IIN—Y T,

251014-910
2060610
0053250

2510160
2060530

240098-20
2401010
2060630

2510171
007021A0

2510180
007021A0
179040-050

2065240
2121860

XXXXXX
0045540
0045540

XXXXXX
005511-HCO

251533-920
0045430
2515340

2021760
2107660

2515350
2021750
2079250

2515370
0045430

240548-920
0045430
2515360

2021750
2079250

XXXXXX
0045990
XXXXXX
0070310

BB

g

EagE= ok
EXT/C5 X 10
>y

B>

——RIWIRT UG
REE
5

ES|
FEXT/MA X 12

SvF

XY /MA X 12
ARV

EAE

Bk

#HE

LEXY /M3 X 3
XY /M3 X 3
#HR

m*< /C4 X 6.5

I+t
XD /M4 X 4
=D

fasHHd

19 =p%

TS5
=P i

)bk

wF

LRI /M4 X 4

Hho—

EXY /M4 X 4
H=ZE (B
br=pEep i
)bk

#HE ()

LEX 2 /M4AX3
#% (80

XTI /M25 X6

BmESIE 48 ~50 HDT —I/N—YRE
BRLTIEEL,

NEEDLE BAR, NEEDLE GUARD MECHANISM

DESCRIPTION

NEEDLE BAR
NEEDLE BAR CLAMP
SCREW

LINK
PIN

NEEDLE BEARING
WASHER
BLOCK

GUIDE
SCREW

LATCH
SCREW
SPONGE

OIL STRING RETAINER
OIL STRING

NEEDLE HOLDER
SCREW
SCREW

NEEDLE PLATE
SCREW

ECCENTRIC
SCREW
ROD

OIL STRING
PIN

CRANKSHAFT
OIL STRING
FELT

JOINT
SCREW

COLLAR
SCREW
NEEDLE GUARD (REAR)

OIL STRING
FELT

NEEDLE GUARD (REAR)
SCREW

NEEDLE GUARD (FRONT)

SCREW

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50).

QT.

N = —a W= NN N = A N = N = W N = [N G N = —a [N G

_ A A



ide W200-01N,08M

W200-01N,08M % <




JV—I\—i%iE

REF.NO. PART NO.

asr WON -

N
S© ® N o

12
13

14
15

16
17
18

19
20

21
22
23

24
25

26
27
28

29
30

31
32
33

34
35

36
37
38

@ xxXxxx |&7 —IIN—Y T,

252036-920
0045470
206172-20

2520350
252037-910

0048050
2400620
2520390

201074A0
2022860

0055460
2520440
2402320

0045240
2012520

2402310
252046-920
0045340

252040-920
0070210

2520410
2520420
2520430

0045430
252045-920

0070210
2520410
2520470

2520520
0045220

2520770
0045220
2520480

252075-910
0071450

XXXXXX
0071290
2405060

BB

IFtr

1EXT /M6 X 5
——RR7YG
av kK
Bty (8

NATY /M5
&
JV—IS—EhER
L 1E A
INREEE

EXRT/C5 X 10

i

EE

NATURIV /M4 X 10
INREEE

e

LN—

INATVRIV R /M6 X 14
RIVE—

FEXRT /M4 X 12

Ee
ATAB—
e

LRI /M4 X 4
RIVE—

F2xI IM4 X 12
Eg

S

Jvva

XTI /M6 X 6

Tva
1ERT /M6 X 6
&

I—I—5&
NEIVRIL

JU—I\—
XTI /M4 X 5
e

BmESIE 48 ~50 HDT —I/N—VYRE
BRLTIEEL,

LOOPER DRIVE MECHANISM

DESCRIPTION

ECCENTRIC
SCREW
NEEDLE BEARING

ROD
PIN ASSEMBLY

NUT
WASHER
LOOPER SHAFT GUIDE

GUIDE
SPRING WASHER

SCREW
SHAFT
WASHER

BOLT
SPRING WASHER

WASHER
LEVER
BOLT

HOLDER
SCREW

WASHER
SLIDER
PIN

SCREW
HOLDER

SCREW
WASHER
WASHER

BUSHING
SCREW

BUSHING
SCREW
SHAFT

LOOPER HOLDER
BOLT

LOOPER
SCREW
WASHER

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50).

QT.

SN N I G a A A N G _a A A A a [N G - A A A

_ A A A



@z

36) 57




=Y i (1)

REF.NO. PART NO.

1 252607B921
2 0045390
3 204084-20
4 240236-20
5 2402340
6 2402370
7 2526120
8 2526140
9 2526150
10 0045370
11 2526130
12 2021760
13 2073580
14 2526160
15 2021760
16 2079250
17 2526770
18 0071420
19 252618-910
20 0045470
21 2526220
22 0045390
23 2526200
24 0071310
25 2526210
26 2400170
27 2527020
28 0070340
29 2527010
30 0070830
31 2403210
32 2526250
33 2016290
34 2009830
35 2402510
36 0045500
37 0045370
38 2526260
39 2526600
40 2526710
41 2526780
42 2526790
43 2401390
44 2107660
45 2400550
46 0070410
47 2526800
48 2073580
49 2021760
50  240549-920
51 0045430
52 2527060
53 0045430
54 2527080
55 2527090
56 2021760
57 2400230
58 2107660
59 2527270
60 2041150
61 0073140
62  252731-910
63 XXXXXX
64 0070200
65 2526950
66 0045270
67  252729-910
68 0071430

@ xxxXxxx |&7 —IIN—Y T,

BB

IFtr
EXRI /M5 X 6
=K7Y
——RMRT7IT
1EAER

1EAER

Ow R

>y

>y

1ERT /M4 X 5
T

bi=pEeE i

AN
EFEY

fi=pEeE i

JT)V bk
Sy

1ERT /M6 X 6
>y

XTI /M6 X 5
ES|

EXRI /M5 X 6
53R /%

% /M5

2

oy

L/N—

XY /M5 X 10
B &tk

mx< /M4 X 10
AR—H—
RE R

1EAER

1EAER

oy

1R /M4 X 10
XTI /M4 X 5
SAF—

hFv b

>—=)b
7S
>y

ZxIb bk

Y

Ee
M3 /M3 X 6
ATk
ZxIbbk

br=pliep i

Hho—

1ERY /M4 X 4
A

1R /M4 X 4
ERY
>y

br=pEer i

Zx)b bk

Y
AR—H—
xEUa (8
ESNT

EXRY /M4 X 10
ESN

NETURIV N /M4 X 8
ESN NN
FxI /M4 X 55

BmESIE 48 ~B0 EDT —V/I\—Y&k%E

BRLTIEEL,

DESCRIPTION

ECCENTRIC
SCREW

NEEDLE BEARING
NEEDLE BEARING
RING

RING
ROD
LINK
LINK
SCREW

PIN

OIL STRING
FELT

PIN

OIL STRING

FELT
CRANK
SCREW
LINK
SCREW

GUIDE
SCREW
SPRING
SCREW
SHAFT

O RING

LEVER

SCREW
INDICATION PLATE
SCREW

SPACER
SCREW
RING
RING

O RING

SCREW
SCREW
LINER
NUT
SEAL

CRANKSHAFT
LINK

FELT

PIN

WASHER

SCREW
CRANKSHAFT
FELT

OIL STRING
COLLAR

SCREW
CRANK
SCREW
SCREW
LINK

OIL STRING
FELT

PIN
SPACER
WASHER

SCREW

FEED BAR ASSEMBLY
MAIN FEED DOG
SCREW

GUIDE

BOLT
GUIDE ASSEMBLY
SCREW

FEED MECHANISM (1)

9]
=

NN .= 23222 aaaaaa AafN-aN = A 43y cd v v vl v v v a2 AN NN/ v aav v v N N 2D Aa O NN N v v vy A N =

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50).






=) KAE (2) FEED MECHANISM (2)
REF.NO. PART NO. ERama R DESCRIPTION QrT.

1 2526810 oy LINK 1
2 0045430 IERY /M4 X 4 SCREW 2
3 2526160 TrEY PIN 2
4 2021760 piepiz:hieny OIL STRING 2
5 2079250 JI)b bk FELT 8
6 252617A0 9S50y CRANK 1
7 0071420 IEXY /M6 X 6 SCREW 2
8 252682-910 TS CRANKSHAFT 1
9 0070410 Mm% /M3 X 6 SCREW 2
10 0070310 TXI/M25 X 6 SCREW 1
11 2021760 piepiz:hieiy OIL STRING 1
12 2073580 Jx)b bk FELT 4
13 2526870 Uy LINK 1
14 2527260 SyF LATCH 2
15 2107660 Y PIN 2
16 2021760 $amid OIL STRING 2
17 2400550 B WASHER 1
18 0070410 Mm% /M3 X 6 SCREW 1
19 2526880 7S CRANKSHAFT 1
20 2021760 KaImAR OIL STRING 1
21 2073580 pASIAN FELT 2
22 2527160 MF JOINT 1
23 0045430 IERXY /M4 X 4 SCREW 4
24 2527100 7S CRANKSHAFT 1
25 2021760 Hamid OIL STRING 1
26 2073580 pASIAN FELT 2
27 2067480 JI)bb FELT 1
28 240549-920 H>— COLLAR 1
29 0045430 1EXY /M4 X 4 SCREW 1
30 2527250 AR—H— SPACER 1
31 2041150 S WASHER 1
32 0073150 R $% SCREW 1
33 2527110 Uy LINK 1
34 2527200 SyF LATCH 1
35 2021760 $amid OIL STRING 1
36 2107660 Y PIN 2
37 XXXXXX EEEY R DIFFERENTIAL FEED DOG 1
38 2527120 EfFxY SCREW 1
39 2526990 ES| GUIDE 1
40 2401290 ouvy ORING 1
41 0045400 1EXY /M5 X 8 SCREW 1
42 2526410 Ak BLOCK 1
43 2526860 ESA| GUIDE 1
44 2526850 N FEED BAR PIN 1
45 2526910 h SHAFT 1
46 2526930 L/N— LEVER 1
47 0070270 FEXI /M5 X 8 SCREW 1
48 2526920 T/ SPRING 1
49 2025770 1EXg RING 1
50 2401020 EE WASHER 1
51  212035B920 9S50y CRANK 1
52 0045310 NATVRIV R /M5 X 12 BOLT 1
53 2526900 >y LINK 1
54 0070580 EBATRT /M5 SCREW 2
55  252689-920 g5y CRANK 1
56 0045310 NATURIV K /M5 X 12 BOLT 1
57  252721-910 LN— (#8) LEVER ASSEMBLY 1
58  240235-920 HhS5— COLLAR 1
59 0045470 IERY /M6 X 5 SCREW 1
60 2526570 ST/ A\ SPRING 1
61 2520690 Fv b NUT 1
62 2113010 INRES SPRING WASHER 1
63 0070590 T2 /M45 SCREW 1
64 2400630 FAI—)b OIL SEAL 1
65 2527300 B 2%tk GUIDE PLATE 1
66 2527190 ANR—H— SPACER 2
67  007018A0 EXY /M4 X 6 SCREW 2
68 2526580 A bwis— STOPPER 2
69 3034480 EES WASHER 2
70 0070720 TXY /M4 X 35 SCREW 2

@ xxxXxxx |&7 —IIN—Y T,
ERRESIL 48 ~ 50 BEDS —IIN—Y&KE
SELTEEL,

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50).






=) BERE (3)

REF.NO. PART NO.

1 2526080

2 252609-920
3 0045310

4 2400550

5 0070410

6 252610D0
7 240235-920
8 0045470

9 2526970
10 2526980

1 2021760
12 2021750
13 2073580
14 2079250
15 2527160
16 0045430
17 2527130
18 2073580
19 2021760
20 2021750

21 240549-920

22 0045430
23 2527150
24 2079250
25 2527000
26 2527030
27 240544-20
28 2041070
29 0071430

30  252694-920

31 0045000
32 2079250
33 2021750
34 2527140
35 2079250
36 2021760
37 2021750
38 240549-920
39 0045430
40 2527150
41 2073580

BB

=N
950y
NATVRIV R /M5 X 12

Ee
Mm% /M3 X 6

IS
H>—

EXRT /M6 X 5
pzzF)
75T

br=pEcE i
ieImiR
)bk
AN
wF

1ERY /M4 X 4
IS
JzIVk
faimid

Hamid

Hho—

EXY /M4 X 4
Ak

Zxib bk

e

mEAN
Z—RIRT UG
e

TRY /M4 X 55
720y

INAIURIL R /M5 X 10
AN

Br=pEer i

AT

)bk

$amid

Kamid

Hho>—

XTI /M4 X 4
pz=L)

)bk

ROD
CRANK
BOLT

WASHER
SCREW

CRANKSHAFT
COLLAR
SCREW

BLOCK
CRANKSHAFT

OIL STRING
OIL STRING
FELT

FELT
JOINT

SCREW
CRANKSHAFT
FELT

OIL STRING
OIL STRING

COLLAR
SCREW
BLOCK

FELT
WASHER

ROD
NEEDLE BEARING
WASHER

SCREW
CRANK

BOLT
FELT
OIL STRING

CRANKSHAFT
FELT

OIL STRING
OIL STRING
COLLAR

SCREW
BLOCK

FELT

FEED MECHANISM (3)

DESCRIPTION

QT.

N = A N = N G AN 2 A A O N N AN N AAaAa NN [N G

AN N






I PRESSER FOOT MECHANISM
REF.NO. PART NO. ERama R DESCRIPTION QrT.
1 253000-910 e ADJUSTING BAR 1
2 2530031 SAEF b NUT 1
3 2402520 [EfE/ X SPRING 1
4 2402530 = =IAPS SPRING 1
5 2530260 TS PRESSER BAR 1
6 2530530 SHERT OIL SHIELD 1
7 2061390 ISR+ PRESSER BAR CLAMP 1
8 0051180 ERT/C5 X 12 SCREW 1
9 253005-910 EDA| GUIDE 1
10  007025A0 XY /M4 X 20 SCREW 2
11 2530280 T4 H—H—R FINGER GUARD 1
12 0070100 FRY /M3 X 6 SCREW 1
13 2404740 E4 WASHER 1
14 XXXXXX T (48) PRESSER FOOT ASSEMBLY 1
15 001170-30 FXY/C4 X9 SCREW 1
16 253008-910 LN— LEVER 1
17 1920240 H>— COLLAR 1
18 0W00024-10 XY /W2 X 4 SCREW 1
19 2061570 >y LINK 1
20 0053860 Bftx /C7 SCREW 2
21 2530100 - SAVIA3 SPRING 1
22 2061560 HS— COLLAR 1
23 0050840 NAXY/C5 X 5.5 SCREW 2
24 2061490 v>>9 (B) BELL CRANK (UPPER) 1
25 0051870 FERI/C5 X 14 SCREW 1
26 2530270 >y LINK 1
27 0051840 EfF /C5 SCREW 2
28 2061480 229 (F) BELL CRANK (LOWER) 1
29 002022-40 AABXY/C10 X9 SCREW 1
30 2530130 & SHAFT 1
31 2530140 L/N— LEVER 1
32 0070340 XY /M5 X 10 SCREW 1
33 2530150 T34 bk BRACKET 1
34  007019A0 FEXY /M4 X 8 SCREW 2
35 0045810 NAZXY /M5 X 20 SCREW 1
36 0048050 NET Y /M5 NUT 1
37  250230-RA0 BB LN—=H—F FOOT LIFT LEVER GUARD 1

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50).

@ xxXxxx |&7 —IIN—Y T,
MEESIL 48 ~50 BEDT—IN—VRE

BRLTIEEL, @



W200-08i&HtEmICHRA
PPPPP d in accessory for WZOO-OE




B Y iR HEE

REF.NO. PART NO.

1 254501A920
2 0045140

3 2545110

4 254503-920
5 0045340

6 2545040

7 2400620

8 0048050

9 2545190
10 2061800

1 3066710
12 254506B0
13 0045470
14 2545070
15 2545180
16 2079250
17 2021760
18 2330200
19 2120390
20 0012270

21 254516-920

22 0070200
23 0070220
24 XXXXXX

@ xxxXxxx |&7—I/I\—Y T,

BB

IFt> (8)

1EXT /M5 X 5

aw R

AU

NATURIL R /M6 X 14

E %Y /M5
&

NAETY /M5
i

&

1EXEg
9S50y
1EXY /M6 X 5
TS

ZxIbbk
br=pEeE i
oy
Hho—
FEXRY/CX 37

L\— (#8)
FEXRY /M4 X 10
FxI IM4 X 14
ATy B—

HEESIL 48 ~ 50 BEDT—I/IN\—YEKRE

SRLTEEL,

25

SPREADER MECHANISM

DESCRIPTION QT.

ECCENTRIC ASSEMBLY
SCREW
CONNECTION

CRANK
BOLT

SCREW
WASHER
NUT

SHAFT
WASHER

RING
CRANK
SCREW

BLOCK
CRANKSHAFT

FELT
OIL STRING
ORING

COLLAR
SCREW

LEVER ASSEMBLY
SCREW

SCREW
SPREADER

N = a2 a N _ A N 2 O G _ A A N -

- A A

@ "xxxxxx" represents the gauge part.
Please refer to the gauge part list (page 48-50).



-

3A&t(3-needle)




RIAFIHRAE

REF.NO. PART NO.

asr WON -

-
o© ® N o»®

12
13

14
15

16
17
18

19
20

21
22
23

24
25

26
27
28

29
30

31
32
33

254000-910
2540220
002133-10

254003B910
0045310

2028680
2540080
007019A0

1921200
2061150

007018A0
3034480
254023C9T0

254023E9T0
2540190

2540210
263542A9T0
263542B9T0

263542C9T0
2540200

2062030
2062020
3063010

0054470
007019A0

001817-2A0
2103190
263544-TAO

2010370
2084480

263543-TAO
2010860
2010680

BB

LN—

AZ—

FXT/C5 X125
727

NATVRIV R /M5 X 12

EE

P

XY /M4A X 8
N T
7S5 b

FEXY/MA X6

RS

T ()
R#EF ()
HREEF ()

il

E Sl

ANR—H—
CIESDIASS
B2 /C5 X 3
FEXRI /M4 X 8

A

AT

Zm

EfENZ (38)
SFxTv b

AT b
EfENZ ()
EfE % (33)

THREAD TENSION MECHANISM

DESCRIPTION

LEVER
COLLAR
SCREW

CRANK
BOLT

WASHER
THREAD GUIDE
SCREW

PIPE
BRACKET

SCREW
WASHER
TENSION CONTROL MECHANISM

TENSION CONTROL MECHANISM
BRACKET

THREAD RELEASER
TENSION SPRING ASSEMBLY
TENSION SPRING ASSEMBLY

TENSION SPRING ASSEMBLY
THREAD GUIDE

THREAD GUIDE
SPACER
SPRING

SCREW
SCREW

SCREW STUD
TENSION DISC
CUP

SPRING (HEAVY)
RATCHET

NUT
SPRING (MEDIUM)
SPRING (LIGHT)

QT.

NN N [N G

_ A A A

N =

a A AN =



273 3AE
zﬁhl& 01N,08M%k <
x2 x3

Outside 01N,08M
I

01N,08M# R <
Outside 01N,08M

g ,,
, 2

g
y 72
(7 a/’
BN @
%/ X @ W200-01N,08Mi£HIERIHAA
% @ Packed in accessory for W200-01N,08M
17




g% - B Y RIS

REF.NO. PART NO.

2535030
2041070
2012520
0045270
2050610

a b 0N =

204754A0
0021930
253504-920
0045010
3030670

© © N O

-
o

1 253505A1
12 007019A0
13 3034480
14 2535440
15 007019A0

16 3034480
17 2535450
18 0070100
19 2345210
20 0045350
21 2535070
22 0070090
23 253508A0
24 0070770

25 253509A0

26 0070080
27 2404740

28 2535160

29 007019A0
30 2535930

31 2345610

32 2535170

33 0W09070-20
34 2535060

35 2535150

36 007019A0
37 2535140

38 007019A0
39 253548B0

40 0070190
41 3034480
42 2535470
43 1371080
44 2113880
45 0071671
46 2750340
47 2536680
48 0045540

BB

&

EE

INREEE

NATURIV R /M4 X 8
1EAER

Hh>—

NAXY /C5 X 85
L/N—

NATRIV R /M5 X 14
INREEE

o,

FRT /M4 X 8
EEE

o

FRY /M4 X 8

e

RIVE—
FEXRY /M3 X6
RiE

XTI /M3 X 4

el
FEXRI /M3 X5
o
Mz /M4 X 7
R

FERTYIM3 X 4
e

REFE
EXRT /M4 X 8
/NRAFM

HREN

EE A
TR /W5
g

ol

FRT /M4 X 8
RE

FXI /M4 X 8
REN

FRT /M4 X 8

g

g

AFMm

B TAS
IR /M3

YR =
LEXY /M3 X 3

NEEDLE & SPREADER THREAD HANDLING

DESCRIPTION

SHAFT

WASHER

SPRING WASHER
BOLT

RING

COLLAR

SCREW

LEVER

BOLT

SPRING WASHER

THREAD TAKE-UP
SCREW

WASHER
THREAD GUIDE
SCREW

WASHER
HOLDER
SCREW
THREAD GUIDE
SCREW

THREAD GUIDE
SCREW

THREAD GUIDE
SCREW

THREAD SUPPORT

SCREW

WASHER

THREAD TENSION BRACKET
SCREW

TENSION DISC

THREAD GUIDE
SPRING

SCREW

THREAD TAKE-UP
THREAD GUIDE

SCREW
THREAD GUIDE
SCREW
THREAD GUIDE
SCREW

WASHER
THREAD GUIDE
TENSION DISC
SPRING
SCREW

KNOB
THREAD GUIDE
SCREW

QT.

N =2 N = _ A A A - A A A _ A A A NN N 2 A A NN - a A AN - - a A a a

AAaAa N N






TR A8

REF.NO. PART NO.

asr ON =

2536810
2103070
0070660

253534A0
253533D0

2105850
0070310
2536320

0071960
2536800

3034480
0043250
2536760
007018A0
2125030

2125040
2107500
2107510

0070820
2536351

0043250
2103060
1379060

0070120
253689-910

0045430
253625-9P0
0045030

2536360
0070190

2536710
2536230
0045480

0045550
2402790

2402780
2403080
0045430

2536401
2403320

0072130
2536740
2403210

0070210
2405600

0045290
253641A0
253685-910

0071430
253687-910

0070820
2536750
0070820

2403320
2536790

2061150
007025A0
3034480

BB

757w b
AR
TR /M4
ThiE (B)

EEE

TR IM25 X6
T3k
FXY /M4 X 4
REN

E&

NARIVE /M4 X 6
INRAFE

FERY /M4 X 6
INRAFE

/NAFM
NAFMZEA

R A

FEXRT /M4 X 8
TZ45y b
NARIVE /M4 X 6
BT /AX

B

FNRT /M35 X 6
THRigY ()

XTI /M4 X 4
TSy b (R
NATUVRIV R /M6 X 20
7S b

FEXRT /M4 X 8

#

1

XTI /M6 X 8
1% /M6 X 8
S

Es

Hh>—

LRI /M4 X 4
HIN—
ANR—H—

FEXY /M4 X 16
BAZVITNIV b HN—
ANR—H—
EXY/M4A X 12
ANR—H—

NATURIL k /M4AX16
BAZINIL b
HoE/N1 7 (#8)
FEXT /M4 X 55
HoE/N1 7 (#8)

FEXT /M4 X 8
ol

EXRY /M4 X 8
ANR—H—
N T

75w b
FEXRY /M4 X 20
EE

LOOPER THREAD HANDLING
DESCRIPTION QT.
BRACKET
WASHER
SCREW

LOOPER THREAD GUIDE (RIGHT)
THREAD GUIDE

WASHER
SCREW
SET PLATE

SCREW
THREAD GUIDE

WASHER
BOLT
THREAD RETAINER BRACKET

SCREW
THREAD RETAINER BRACKET

TENSION DISC
GUIDE
SPRING

SCREW
SET PLATE

BOLT
SPRING
WASHER

SCREW
THREAD TAKE-UP ASSEMBLY

SCREW
BRACKET ASSEMBLY
BOLT

SET PLATE
SCREW

SHAFT
GEAR
SCREW

SCREW
WASHER

WASHER
COLLAR
SCREW

COVER
SPACER

SCREW
BELT COVER
SPACER

SCREW
SPACER

BOLT
TIMING BELT
THREAD TUBE

SCREW
THREAD TUBE

SCREW
THREAD GUIDE
SCREW

SPACER
PIPE

BRACKET
SCREW
WASHER

AN 2 A NN AAaAa N N NG AAaAa N N A A A NN A A A A A NN A A A

_ A A A






faihiE (1)

REF.NO. PART NO.

asr WON -

-
S© ® N o

12
13

14
15

16
17
18

19
20

21
22
23

24
25

26
27
28

29
30

31
32
33

34
35

36
37
38

39
40

255035-910
2550370
2401350

2001360
2021990

2001520
2550030
2401360

2107660
0045140

2550210
2550390
2550050

007018A0
2401430

2401440
2550380
2401450

2021990
2550990

007018A0
255097-910
0048210

2400060
2021990

255094-910
007018A0
200140A0

2551230
2001520

2021990
2551390
2405680

2551370
2550380

2021990
2057630
2021990

2551400
2021760

N T
WMFRY
Fa—7
frF
o7

WMFERY
N T
JzT)V bk
ey

1EXRI /M5 X 5

Jzx)V bk
N T

ZvT
FEXRT /MA X 6
Fa—7

Fa—7
®F
Fai—7
o957
HZT

FEXRI /M4A X 6
EhE
NATFY /M4
Fai—7
9507

TEHE

SEXY /M4 X 6
Fa—7

W

9507
N T
Fa—7
957
wF

A
Fai—7
9507
)bk
br=pEer i

BB

PIPE
JOINT SCREW
TUBE

JOINT
CLAMP

JOINT SCREW
PIPE
FELT

PIN
SCREW

FELT
PIPE
LATCH

SCREW
TUBE

TUBE
JOINT
TUBE
CLAMP

OIL RELEASE PLATE

SCREW
OIL SPLASH PIPE
NUT

TUBE
CLAMP

OIL SPLASH PIPE
SCREW
OIL TUBE

JOINT
JOINT SCREW

CLAMP
PIPE
TUBE

CLAMP
JOINT

CLAMP
TUBE
CLAMP

FELT
OIL STRING

LUBRICATION MECHANISM (1)
DESCRIPTION QT.
1
1
1
2
2
2
1
1
1
1
1
1
1
1
1
1
1
1
2
1
2
1
1
1
2

A A A AN - A A A A

- A A A



4 @ ™
Z )
=g . )
=—"Y 7 )\ ) \
@ ) ID—- - - - . §
\




faimiEE (2) LUBRICATION MECHANISM (2)

REF.NO. PART NO. ERama R DESCRIPTION QrT.
1 2550410 FAIVINY ($8) OIL RESERVOIR ASSEMBLY 1
2 202287A0 EEE WASHER 1
3 005138B0 FEXY/HI X 12 SCREW 1
4 0045040 NATURIV K /M8 X 20 BOLT 4
5 2551440 oy O RING 1
6 255091-910 Ro7 (8 OIL PUMP ASSEMBLY 1
7 2550240 o SHAFT 1
8 2550250 O—4%— ROTOR 1
9 2550260 O—4%— ROTOR 1
10 2550270 O—%2— ROTOR 2
11 2550280 FI\— COVER 1
12 0070260 XY /MA X5 SCREW 2
13 0070150 FEXY /M35 X 14 SCREW 2
14 2550190 JF—LRA—)b WORM WHEEL 1
15 0045140 EXY /M5 X 5 SCREW 2
16 0045310 NATVRIV K /M5 X 12 BOLT 2
17 2550930 MERY JOINT SCREW 2
18 2062330 ILAVK OIL FILTER 1
19 2102000 TS5 vy b/ T1ILE OIL FILTER BRACKET 1
20 2064310 oyvy O RING 1
21 210201-PD1 = COVER 1
22 007021A0 FRY /M4 X 12 SCREW 3
23 9A30020 TAI)B—)b FILTER SEAL 1






HR X& HR DEVICE

REF.NO. PART NO. ERama R DESCRIPTION QrT.
1 207065-9P0 )avavyE (8) SILICONE OIL RESERVOIR (UPPER) ASSEMBLY 1
2 207066-PD0 v)avavy (b)) SILICONE OIL RESERVOIR (UPPER) 1
3 207067-PDO = CAP 1
4 2067810 AT TEY SPRING PIN 2
5 0050530 TXI/C4 X 48 SCREW 2
6 2070680 JT)bb FELT 1



Oo-9

Ffd /B SRR A
Put in accesso

Fi/E SRl A
Put in accesso

(134 x 4




TR R

REF.NO. PART NO.

asr WON -

-
o© ® N o»®

12
13

14
15

16
17
18

19
20

21
22
23

0090160
2063380
2063360

2590000
0045120

2063370
2057640
2057650

0070930
2063290

0070270
2054670
0090160

2063380
0090320

2070730
2070740
2007280

2020450
0050200

259003ATBO
0049060
3033350

BB

gvyavd (v h)
gwavdh
YRS~ /M8
B’BAE

NATURIV K /M8 X 55

S
BRI L
51—
EUAIRY /M
B

XY /M5 X 8
AR—H—
gwavdh (v h)
gwvavdh

S C AV

{2 /C10
1EAER

B

INREEE
NABFy k/CI0

NIV A-F
KxY
EE

DESCRIPTION

CUSHION RUBBER (SET)
CUSHION RUBBER
NUT

REST BOARD
BOLT

WASHER
CUSHION RUBBER
LINER

SCREW
TREADLE CHAIN GUIDE

SCREW
SPACER
CUSHION RUBBER (SET)

CUSHION RUBBER
SCREW (SET)

SCREW
RING
WASHER

SPRING WASHER
NUT

BELT GUARD
SCREW
WASHER

INSTALLATIONS

NN AN A D

O N N X}

A DA DM DD

w =



@ gf%ol (
@ g?gp;_(l)ol J
/

MIEmmICHRA

Packed in accessory

SET UP INSTRUCTIONS
E{SEREAE




Rig

REF.NO.

asr WON -

N
S© ® N o

12
13

14
15

16
17
18

19
20

21
22
23

24
25

26
27
28

29
30

31
32
33

34
35

36
37
38
39

PART NO.

000100-9P0
000100A9P0
000101-PAO

000102-PAO
0001030

004066-HUO
004067-HUO
000104-PAO

000104APAO
0001160

004068-HUO
0001050
303067A0

004067-HUO
000106-PAO

0001070
000108-PAO
000109-PAO

0041130
0048030

0001100
004065-HUO
0048030

000111-PAO
004065-HUO

0048030
0001120
000112A0

004065-HUO
0048030

000104-PAO
000104APAO
0001160

004068-HUO
0001130

0001140
0001150
0001170
007370-HUO

BB

RILTC (#) (6 &I
RILT (M) GARI
AZ R#E (b)

A2 F#E (F)
JaA b

2 /M5 X 14
NBF Y~ /M5
724y b (3AID)
TS5y b (24131)
RIVE—

%Y /M6 X 16
RILHE
INRES
NAF Y /M5

Zm

LR
FELLEX
75w b
T /M4 X 20
NATY /M5

RiEE

%Y /M4 X 25
NATY /M5
TS5y b
%Y /M4 X 25

NAETY /M5
RiEE (6 A1z
REE (5 A1)
XY IM4 X 25
NATY /M5

7>y b (3&31
TS5y b (2411)
RIVE—

%I /M6 X 16

B

Frv7

&

INRES

NABT Y /M6

DESCRIPTION

THREAD STAND ASSY.(6-SPOOL)
THREAD STAND ASSY.(5-SPOOL)
COLUMN PIPE (UPPER)

COLUMN PIPE (LOWER)
JOINT

SCREW
NUT
BRACKET (3-SPOOL)

BRACKET (2-SPOOL)
HOLDER

SCREW
SPOOL PIN
SPRING WASHER

NUT
SPOOL TRAY

SPOOL MAT
SPOOL RETAINING FIN
BRACKET

SCREW
NUT

THREAD GUIDE BAR
SCREW
NUT

BRACKET
SCREW

NUT
THREAD GUIDE BAR (6-SPOOL)
THREAD GUIDE BAR (5-SPOOL)

SCREW
NUT

BRACKET (3-SPOOL)
BRACKET (2-SPOOL)
HOLDER

SCREW
THREAD GUIDE

ROD CAP
WASHER

SPRING WASHER
NUT

THREAD STAND

QT.

G N N G [ G A a0 o oo oN N = 2NN [N G

A A N -



W200-01E

Ffd & dml HEA

Packed in accessory

W200-03F

W200-03G




BERERam (1)

REF.NO. PART NO.

1 2581670
2 2105850
3 0071560
4 2581760
5 0071540
6 2581770
7 0071540
8 2581690
9 2581700
10 2581740
1 0071540
12 2581750
13 0070400
14 2575750
15 0071540
16 2575760
17 0070110

BB

BEA (A)
B
FRT/M25 X 34

mER (B)
FXY /M3 X 35

wmEA ()
FXY /M3 X 35
hEA (B

BEAR (k)
ISk

FXY /M3 X 35
A
Mm% /M3 X 4

wmER ()
TXRI /M3 X 35

wmEA (B)
FXRI /M3 X 8

DESCRIPTION

FABRIC GUIDE (RIGHT)
WASHER
SCREW

FABRIC GUIDE (RIGHT)
SCREW

FABRIC GUIDE (LEFT)
SCREW
FABRIC GUIDE (RIGHT)

FABRIC GUIDE (LEFT)
BRACKET

SCREW
BRACKET
SCREW

FABRIC GUIDE (LEFT)
SCREW

FABRIC GUIDE (RIGHT)
SCREW

SPECIFIC PARTS (1)

O G _,a A NN -

aa A AN



W200-08

S
For light weight fabric

|=£)55)
For heavy weight fabric

BB dm AR

Packed in accessory

W200-08B

>

@?iﬂﬂ'h(Narrow) @ [L(Wide)

B &IHEA

Packed in accesso

ry



FREkam (2)

REF.NO. PART NO. BRI
1 2581670 BEAN (B)
2 2105850 Ed
3 0071560 FXY /M25 X 34
4 2581780 hEA (k)
5 2581790 HEA ()
6 0071540 T /M3 X 35
7 257761A0 19 T1EEIR
8 0070310 XTI IM25 X6
9 2577610 1R TEBIR

DESCRIPTION

FABRIC GUIDE (RIGHT)
WASHER
SCREW

FABRIC GUIDE (LEFT)
FABRIC GUIDE (LEFT)

SCREW
FABRIC GUIDE
SCREW
FABRIC GUIDE

SPECIFIC PARTS (2)

A A NN

AN 2



W200-01N,08M




FREkam (3)

REF.NO. PART NO.

abh wN -

© 0o N O

2536780
2536770
2536840

2536830
2536820

0071540
2028750
2504340
2504350

BB

75w b
RiE
RiE
7S50 b
#HARAL

XY /M3 X 3.5
&
REUAH—F
HiEH—F

DESCRIPTION

BRACKET
THREAD GUIDE
THREAD GUIDE

BRACKET
NEEDLE THREAD CAM

SCREW

WASHER

THREAD TAKE-UP GUARD
NEEDLE BAR GUARD

SPECIFIC PARTS (3)

QT.

_ A A A

= A NN



svodtt o 0695/62 026-€25652 02.56652 0996/62 095-19v/5Z | 1491-G526G2 | 049L-8V16GZ | 0950229652 | L9G-2VSLST 96¢g ONLO-¥9ZM
SOL# 0r9 u orog u L9« o€

SVYO8ZIAN 0695/62 026-€25652 02.56652 0996/62 09G-z2v2G7 | 030V 705CO5C | 049V BYIOSE Moo Lo6ez | Log-zresse 96¢g g310-79ZM
svoedan 087-L.v.GC | 0491-85265C | 049L-9¥L6SC | 087EILI6ST | L8F-L¥SLGT 8re
SOL# o9 u 0¥90  u L9 u ¥9€g
SVO8ZIAN 095-19v/G2 0950719652 | 19 96e
T 1491-6G26GC | 0491L-8¥16ST - v s oz

0695/5Z 026-€25652 02,5652 099G/5Z | 09 « 0950€1965Z | 19G-21G.GT 95z 2910-79ZM
m<%%wr N o8y« 08v0 18y 8z
00y« 1491L-¥S5Z65Z | 049L-9%1L6SZ | 00VD Loy« orz
02£-09v.52 02€0Z19652 | 1Z€-L¥G.GT zeeT
SOL# (U oveg  « Wo ¥9€
SVO8cIAN 095-19v/G2 0959719652 | 19S5  « 96e
T 1491-952652 | 0491-8¥165T I~ o T oz

0695/52 026-€25652 02,6652 099662 | 098 0959€1966Z | 19G-2+G.GT 95z g210-79ZM
m<%%% N osy osve « 8y 8z
ooy« 1491-¥5Z65Z | 049L-971L6GZ | 00¥E  # oy orz
02£-09v.52 029219662 | L2e-L¥G.GT zeT

gvad INOYA -
033N | ¥IAVIECS S ARERCEEL H34001 mw%wwmw_m om_w_umO Mu_o omm_wo_,mg\,_ mm__%m_._mn_z %_MMM_U_ 39Nvo mn_iom_h_w\og\,_
= —EMNLY | (B)HEE (N8) £1&4% —\—=Al Tt B ¥EZ HN¥EE iz &% G—& HEHAAT

B o

o’

St

(1)LSI7 SLYVd IONVD 00ZM

(1) 24—\ c—L 00N




SoL# 0¥9  u 0¥90619652 | L¥9  « ¥9¢
SVYO8ciAN 00GzLpsge | D20V EICESE | 0A9LBVLENC oo o6 1065z | Loszrelse 95¢

0595.52 026-€.5652 02,5652 0995.52 09€0-79ZM
Sei o8y u 08Y0  u L8y u 8ve
SVO8ZIAN 00p-11p2gz | 039V7C9CBSE | OAOLOVLESC 7o oo o6ez | Lov-Lrsise ove
SOL# (0) I 099619662 | V9w 79¢€
SVO8cIAN 095-zLpsGe | 0F9V7E9CESC | 0491-8YLeSe 0959619652 | +9S-C¥S.GC 96¢

con 0595252 026-€.5652 02,5652 0996.6¢ YT P— T v g99€0-79ZM
SvO8ziAN 007-12p2Gz | 03047e965C | 049LOVIeSE 170 a0 g6ez | Lov-ivsise ore
SOL# 0v9  u 0¥90  # w9 u ¥9¢
SVO8ZIAN 095-89%/G2 095080965 | L9 96e
AP 0491-992652 | 0494-L¥165C [~ o T oz

con 0595.52 026-€.5652 025652 099552 - 0950109652 | L9s-2v5152 e 04€0-¥9ZM
SVO8ZIAN 08y 0d491-67165Z | 08¥0GL965C | L8y 8ve
00v-29v267 | P3OV E9EOSC Mo g1 api6sz | 00vOLI965Z | LOT-LvSST ore
SOL# or9 « o¥9g « Wwo 79¢
SVO8ZIAN 095-89Y/G2 0959809652 | 196 96e
YT 0491-992652 | 0494-L¥165T [~ oo T oz

0595.52 026-€.5652 025652 099552 94€0-¥9ZM
S6# 096 u 0969209652 | 195-2¥52G2 95z
SVO8ZIAN 08y u 0d491-6¥16GZ | 08¥ASL96GC | L8y  « 144
oor-29vz5z | 030V 9965C [T 191 av 165z | oovaLleesz | Lov-LvSiST ore

dv3d LNOY4 :
033N | ¥IAVIELS ayvno 31033N H34001 mm%MWWm omw%m&o ommuwﬂ<§ mmmwwr MNMMMH 30Nvo m@?%%ﬂww<z
1z —EANLY | BAHEE | (B)HEE —\/=A( T B () RUEE H(¥E 4z &3 GC—& NIV
2 o of B
<

(2)LSI17 SLYVd IDNVD 00ZM

(O) 24—\ 1 —L 00N




svaestn 0595252 026-€5652 0215652 0995/52 09G-19%26Z | 1491-15Z6GZ | 049L-8716GZ | 09G0€Z96SZ | L9S-Z¥GLGT 95¢ OIN80-79ZM
SOL# o9 u 0¥90 W9 u 9¢€
Sv98cLAN 005-08pL5z | /0¢THACESC | OIOVBYIBEE 700 n6006sz | oszrsise 9G¢e

con 0595252 026-€.5652 02,5652 0995/52 P P T pve 0980-¥9ZM
SVO8ZIAN 00r-61y2G7 | F3OVCSCBSE | OAOVOVLEC o o o6sz | Lov-Lrsise ove
SOL# 0r9  u or9d w9 u ¥9¢
SVO8zZLAN 095-08yLGz | r3OVHECESE | OAOLBYLESC o cs006sz | Los-zreise 9ge

0695/62 026-€.5652 025652 0996.5¢ osy u osva K- T2 81z a980-79ZM
m<mwwﬂ>3 oor  u 1491-252652 | 0494-9v165T | 00vE oy ove
02€-6.¥.52 02£8019692 | 12e-L¥S5.G2C zee
SOL# ov9 u 0¥90 W 9€
SvosgziANn 096-LovsGz | A0V THECOSC | 049V BYIBSE W0 he6ez | Lag-zreise 95¢

con 0595252 026-€.5652 02,5652 0995252 P P T v OV80-¥9ZM
SVO8clAN 00r-0ovsgz | KI9VESCESE | 0OV IVIBST Mo G g6ce | Lov-Lvsise ore
SOL# 0v9  u or9d  u w9 u ¥9¢
SVO8ZLAN 096-1apsgz | r3OVHECESE | OIOLBYLESC 1o cso06sz | Los-zreise 9ge

oo 0595252 026-€.5652 02,5652 0996/62 P p— T pves av80-¥9ZM
SvoseiAN 00v-0ovsgz | C0vCaCESe | 0I9LIVIEE M0 ah 6z | Lov-Lvssse (1}74

dv3d LNOY4 :
FA3IN | ¥IAYI™DS a¥vno 31a3aN 43d00T mmmmwa omm%m&o om%%ﬂ?ﬁ mmmmwp MNMMMH 30Nvo ma>mwﬁww<z
15 —5ANLY | BHEE | (B MR —\ =1t Tt HO¥EX H(¥E 45 &3 C—& VM

=

e

(€)LSI7 S1¥Vd IOHNVYD 00ZM

(€) ZE A=\ c—L 00N




1T vIR INDEX

PART NO. PAGE REF.NO. PART NO. PAGE REF.NO. PART.NO. PAGE REF.NO. PART.NO. PAGE REF.NO. PART.NO PAGE REF.NO.
000100-9P0 41 1 0045430 21 22 0070200 17 64 2001360 33 4 207067-PDO 37 3
000100A9P0 41 2 0045430 21 39 0070200 25 22 200140A0 33 28 2070680 37 6
000101-PAO 41 3 0045430 31 26 007020A0 5 19 2001520 33 6 2070730 39 16
000102-PAO 41 4 0045430 31 38 007020A0 7 7 2001520 33 30 2070740 39 17
0001030 41 5 0045470 9 10 0070210 15 20 2007280 39 18 2073580 17 13
000104APAO 41 9 0045470 9 12 0070210 15 26 2009830 17 34 2073580 17 48
000104APAO 41 32 0045470 9 14 0070210 31 44 2010370 27 29 2073580 19 12
000104-PAO 41 8 0045470 9 17 007021A0 5 5 2010680 27 33 2073580 19 21
000104-PAO 41 31 0045470 " 17 007021A0 5 8 201074A0 15 9 2073580 19 26
0001050 41 12 0045470 1 20 007021A0 1" 9 2010860 27 32 2073580 21 13
000106-PAO 41 15 0045470 " 22 007021A0 13 10 2011910 5 40 2073580 21 18
0001070 41 16 0045470 1 25 007021A0 13 12 2012520 15 15 2073580 21 41
000108-PAO 41 17 0045470 15 2 007021A0 35 22 2012520 29 3 2079250 13 28
000109-PAO 41 18 0045470 17 20 0070220 5 43 2016290 17 38 2079250 13 35
0001100 41 21 0045470 19 59 0070220 25 23 2020450 39 19 2079250 17 16
000111-PAO 41 24 0045470 21 8 007025A0 23 10 2021750 13 27 2079250 19 5
0001120 41 27 0045470 25 13 007025A0 31 57 2021750 13 34 2079250 21 14
000112A0 41 28 0045480 9 21 0070260 35 12 2021750 21 12 2079250 21 24
0001130 41 35 0045480 31 33 0070270 3 27 2021750 21 20 2079250 21 32
0001140 41 36 0045500 17 36 0070270 19 47 2021750 21 33 2079250 21 35
0001150 41 37 0045540 5 42 0070270 39 M 2021750 21 37 2079250 25 16
0001160 41 10 0045540 13 17 0070280 " 2 2021760 13 24 2084480 27 30
0001160 41 33 0045540 13 18 0070310 13 39 2021760 17 12 2090840 3 8
0001170 41 38 0045540 29 48 0070310 19 10 2021760 17 15 2100031 3 7
001170-30 23 15 0045550 9 16 0070310 31 7 2021760 17 49 210091-920 9 5
0012270 25 20 0045550 1 16 0070310 45 8 2021760 17 56 2102000 35 19
001817-2A0 27 26 0045550 1 24 0070340 17 28 2021760 19 4 210201-PD1 35 21
002022-40 23 29 0045550 31 34 0070340 23 32 2021760 19 N 2103060 31 22
002133-10 27 3 0045560 9 24 0070400 43 13 2021760 19 16 2103070 5 16
0021930 29 7 0045560 " 28 0070410 17 46 2021760 19 20 2103070 31 2
004065-HUO 41 22 0045800 5 49 0070410 19 9 2021760 19 25 2103190 27 27
004065-HUO 41 25 0045810 23 35 0070410 19 18 2021760 19 35 2105850 31 6
004065-HUO 41 29 0045920 1" 3 0070410 21 5 2021760 21 1 2105850 43 2
004066-HUO 41 6 0045990 13 37 0070430 5 38 2021760 21 19 2105850 45 2
004067-HUO 41 7 0048030 41 20 0070430 7 4 2021760 21 36 2105860 3 28
004067-HUO 41 14 0048030 41 28 0070520 5 23 2021760 25 17 2106790 3 14
004068-HUO 41 1 0048030 41 26 0070520 5 34 2021760 33 40 2106790 3 15
004068-HUO 41 34 0048030 41 30 0070580 19 54 2021990 33 5 2106790 3 16
0041130 41 19 0048050 15 6 0070590 19 63 2021990 33 19 2107500 31 17
0043250 31 12 0048050 23 36 0070610 7 15 2021990 33 25 2107510 31 18
0043250 31 21 0048050 25 8 0070660 5 17 2021990 33 31 2107660 13 25
0045000 3 26 0048210 33 23 0070660 31 3 2021990 33 36 2107660 17 44
0045000 9 26 0049060 39 22 0070720 19 70 2021990 33 38 2107660 17 58
0045000 21 31 0050200 39 20 0070750 5 36 2022860 15 10 2107660 19 15
0045010 1 30 0050530 37 5 0070770 29 24 202287A0 35 2 2107660 19 36
0045010 29 9 0050840 23 23 0070820 7 3 2025770 19 49 2107660 33 9
0045030 31 28 0051180 23 8 0070820 7 N 2028680 27 6 2113010 19 62
0045040 35 4 005138B0 35 3 0070820 9 19 2028750 5 14 2113880 29 44
0045120 39 5 0051840 23 27 0070820 31 19 2028750 47 7 212035B920 19 51
0045140 1 14 0051870 23 25 0070820 31 51 204084-20 17 3 2120390 25 19
0045140 25 2 0052420 5 10 0070820 31 53 2041070 21 28 2121860 13 15
0045140 33 10 0053250 13 3 0070830 17 30 2041070 29 2 2125030 31 15
0045140 35 15 0053760 9 6 0070930 39 9 2041150 17 60 2125040 31 16
0045220 15 30 0053860 23 20 0071280 9 3 2041150 19 3 2330200 25 18
0045220 15 32 0054470 27 24 0071290 15 37 2045850 5 48 2345210 29 19
0045240 7 6 005511-HCO 13 20 0071310 17 24 2045850 1 29 2345610 29 31
0045240 15 14 0055460 15 1 0071420 17 18 204754A0 29 6 2400060 33 24
0045270 7 18 0070080 29 26 0071420 19 7 2050610 29 5 2400170 17 26
0045270 17 66 0070090 5 13 0071430 17 68 2054670 39 12 2400230 17 57
0045270 29 4 0070090 29 22 0071430 21 29 2057630 33 37 2400520 3 4
0045290 31 46 0070100 23 12 0071430 31 49 2057640 39 7 2400550 17 45
0045310 19 52 0070100 29 18 0071450 15 35 2057650 39 8 2400550 19 17
0045310 19 56 0070110 43 17 0071520 1" 4 206050C0 9 27 2400550 21 4
0045310 21 3 0070120 31 24 0071530 1" 5 2060530 13 5 2400620 15 7
0045310 27 5 0070150 35 13 0071540 43 5 2060610 13 2 2400620 25 7
0045310 35 16 007015A0 1 10 0071540 43 7 2060630 13 8 2400630 19 64
0045340 9 8 007017A0 3 12 0071540 43 1 2061150 27 10 240098-20 13 6
0045340 1 12 0070180 5 29 0071540 43 15 2061150 31 56 2401010 13 7
0045340 15 18 0070180 5 32 0071540 45 6 2061390 23 7 2401020 19 50
0045340 25 5 0070180 5 46 0071540 47 6 2061480 23 28 2401100 3 6
0045350 29 20 007018A0 3 17 0071560 43 3 2061490 23 24 2401260 9 25
0045370 17 10 007018A0 19 67 0071560 45 3 2061560 23 22 2401270 3 13
0045370 17 37 007018A0 27 1" 0071671 29 45 2061570 23 19 2401290 19 40
0045390 3 20 007018A0 31 14 0071960 31 9 206172-20 15 3 2401350 33 3
0045390 17 2 007018A0 33 14 0072130 31 41 2061800 25 10 2401360 33 8
0045390 17 22 007018A0 33 21 0072680 1 6 2062020 27 22 2401390 17 43
0045400 19 M4 007018A0 33 27 0073140 17 61 2062030 27 21 2401430 33 15
0045410 3 19 0070190 7 20 0073150 19 32 2062330 35 18 2401440 33 16
0045410 9 23 0070190 29 40 007370-HUO 41 39 2063290 39 10 2401450 33 18
0045410 1" 27 0070190 31 30 0090160 39 1 2063360 39 3 2401980 5 41
0045430 13 22 007019A0 5 25 0090160 39 13 2063370 39 6 2402261 5 2
0045430 13 30 007019A0 5 51 0090320 39 15 2063380 39 2 2402270 3 5
0045430 13 32 007019A0 23 34 0W00024-10 23 18 2063380 39 14 2402280 3 3
0045430 15 24 007019A0 27 8 0W09070-20 29 33 2064310 35 20 2402310 15 16
0045430 17 51 007019A0 27 25 1371080 29 43 2065240 13 14 2402320 15 13
0045430 17 53 007019A0 29 12 1379060 31 23 2065900 3 1 2402340 17 5
0045430 19 2 007019A0 29 15 179040-050 13 13 2067480 19 27 240235-920 19 58
0045430 19 23 007019A0 29 29 179107-050 5 3 2067810 37 4 240235-920 21 7
0045430 19 29 007019A0 29 36 1920240 23 17 207065-9P0 37 1 240236-20 17 4
0045430 21 16 007019A0 29 38 1921200 27 9 207066-PDO 37 2 2402370 17 6



1T vIR

PART NO.
2402510
2402520
2402530
2402630
2402780
2402790
2403080
2403210
2403210
2403320

2403320
2404740
2404740
2405060
240544-20
240548-920
240549-920
240549-920
240549-920
240549-920

2405600
2405680
2500130
2500190
2500200
250022ETBO
2501170
250150-PDO
250151BTDO
2501530

2501540
2501550
2501570
250158-910
2501730
250224A0
2502250
2502260
250227A0
250230-RA0

250231A910
250234-TDO
2502550
2502560
2502570
2503000
2503010
2503920
250397-PD1
2504010

2504020
2504030
2504040
250411-PDO
250413-9P0
2504160
2504170
2504210
2504210
2504250

2504340
2504350
2505060
2505140
2505240
250526B910
250528-910
250529-910
250529A910
250530-910

250545-910
250547A0
2505520
250554-920
250557-910
250560A0
250561A0
250565-910
250566-TDO
250572-910

250573-910
251014-910
2510160
2510171
2510180
251030-910
251533-920
2515340
2515350
2515360

PAGE REF.NO
17 35
23 3
23 4

5 1
31 36
31 35
31 37
17 31
31 43
31 40
31 54
23 13
29 27
15 38
21 27
13 31
17 50
19 28
21 21
21 38
31 45
33 33

5 39

5 4

3 10

5 35

3 2

5 1

5 7

5 9

5 21

5 22

3 "

3 9

717

5 24

5 27

5 28

5 31
23 37

5 26

5 50

5 18

5 15

5 12

5 45

5 44

3 2

5 37

7 1

7 2

7 9

7 10

7 5

7 16

7 13

7 14

7 8

7 12

5 47
47 8
47 9
1 15

9 18
1 13
1" 1
1 23
" 19

9 N

9 15

9 13
" 21
1 18

9 2

9 9
1" 7

9 22

9 20
1 26

9 1

9 4
13 1
13 4
13 9
183 1

7 19
13 21
13 23
13 26
13 33

PART NO.
2515370
2520350
252036-920
252037-910
2520390
252040-920
2520410
2520410
2520420
2520430

2520440
252045-920
252046-920
2520470
2520480
2520520
252056-920
2520690
252075-910
2520770

2526078921
2526080
252609-920
252610D0
2526120
2526130
2526140
2526150
2526160
2526160

252617A0
252618-910
2526200
2526210
2526220
2526250
2526260
2526410
2526570
2526580

2526600
2526710
2526770
2526780
2526790
2526800
2526810
252682-910
2526850
2526860

2526870
2526880
252689-920
2526900
2526910
2526920
2526930
252694-920
2526950
2526970

2526980
2526990
2527000
2527010
2527020
2527030
2527060
2527080
2527090
2527100

2527110
2527120
2527130
2527140
2527150
2527150
2527160
2527160
2527190
2527200

252721-910
2527250
2527260
2527270
252729-910
2527300
252731-910
253000-910
2530031
253005-910

PAGE REF.NO
13 29
15 4
15 1
15 5
15 8
15 19
15 21
15 27
15 22
15 23
15 12
15 25
15 17
15 28
15 33
15 29

9 7
19 61
15 34
15 31
17 1
21 1
21 2
21 6
17 7
17 1"
17 8
17 9
17 14
19 3
19 6
17 19
17 28
17 25
17 21
17 32
17 38
19 42
19 60
19 68
17 39
17 40
17 17
17 4
17 42
17 47
19 1
19 8
19 44
19 43
19 13
19 19
19 55
19 &3
19 45
19 48
19 46
21 30
17 65
21 9
21 10
19 39
21 25
17 29
17 27
21 26
17 52
17 54
17 55
19 24
19 33
19 38
21 17
21 34
21 23
21 40
19 22
21 15
19 66
19 34
19 57
19 30
19 14
17 59
17 67
19 65
17 62
23 1
23 2
23 9

PART.NO.
253008-910
2530100
2530130
2530140
2530150
2530260
2530270
2530280
2530530
253500-920

253501A920
2535030
253504-920
253505A1
2535060
2535070
253508A0
253509A0
2535140
2535150

2535160
2535170
253533D0
253534A0
2535440
2535450
2535470
253548B0
2535930
2536230

253625-9P0
2536320
2536351
2536360
2536401
253641A0
2536680
2536710
2536740
2536750

2536760
2536770
2536780
2536790
2536800
2536810
2536820
2536830
2536840
253685-910

253687-910
253689-910
254000-910
254003B910
2540080
2540190
2540200
2540210
2540220
254023C9T0

254023E9T0
254501A920
254503-920
2545040
254506B0
2545070
2545110
254516-920
2545180
2545190

2550030
2550050
2550190
2550210
2550240
2550250
2550260
2550270
2550280
255035-910

2550370
2550380
2550380
2550390
2550410
255091-910
2550930
255094-910
255097-910
2550990

PAGE REF.NO.
23 16
23 21
23 30
23 31
23 33
23 5
23 26
23 M
23 6
" 8
1 N1
29 1
29 8
29 N
29 34
29 21
29 23
29 25
29 37
29 35
29 28
29 32
31 5
31 4
29 14
29 17
29 42
29 39
29 30
31 32
3127
31 8
31 20
31 29
31 39
31 47
29 47
31 31
31 42
31 52
31 13
47 2
47 1
31 55
31 10
31 1
47 5
47 4
47 3
31 48
31 50
31 25
27 1
27 4
27 7
27 15
27 20
27 16
27 2
27 13
27 14
25 1
25 4
25 6
25 12
25 14
25 3
25 21
25 15
25 9
33 7
33 13
35 14
33 M
35 7
35 8
35 9
35 10
3B N
33 1
33 2
33 17
33 35
33 12
35 1
35 6
3B 17
33 26
33 22
33 20

PART.NO.
2551230
2551370
2551390
2551400
2551440
2575750
2575760
2577610
257761A0
2581670

2581670
2581690
2581700
2581740
2581750
2581760
2581770
2581780
2581790
2590000

259003ATBO
263542A9T0
263542B9T0
263542C9T0
263543-TAO
263544-TAO
2750340
3030670
303067A0
3033350

3034480
3034480
3034480
3034480
3034480
3034480
3034480
3034480
3034480
3034480

3034480
3063010
3066710
9A30020
9A30670
9A30690
9A30710
9A30720
9A30810
9A31260

PAGE REF.NO.
33 29
33 34
33 32
33 39
35 5
43 14
43 16
45 9
45 7
43 1
45 1
43 8
43 9
43 10
43 12
43 4
43 6
45 4
45 5
39 4
39 21
27 17
27 18
27 19
27 31
27 28
29 46
29 10
41 13
39 23

3 18
5 20
5 30
5 33
19 69
27 12
29 13
29 16
29 41
31 1N
31 58
27 28
25 1
35 23
3 22
3 23
3 24
3 25
5 6
5 52

PART.NO

INDEX

PAGE REF.NO






NG AZDBEKRN R
A4t T 553-0002 APRTEEXEM 5-7-2 TEL (06)6458-4739
FAX (06)6454-8785

PEGASUS SEWING MACHINE MFG. CO., LTD.

5-7-2, Sagisu, Fukushima-ku, Osaka 553-0002, Japan.  Phone :(06)6458-4739
Telefax: (06)6454-8785

Cat. No. 97390 A\ January, 2003
© 1996 PEGASUS SEWING MACHINE MFG. CO., LTD.

TON—=YAZROJICEHEHEINTVWEIABIE. WRDHFELRLKEETEIENHIET,
The description in this PARTS CATALOG is subject to change without prior notice.



	MACHINE BED COVER
	LIST

	COVER (1)
	LIST

	COVER (2)
	LIST

	CRANKSHAFT DRIVE MECHANISM
	LIST

	ARM SHAFT MECHANISM
	LIST

	NEEDLE BAR, NEEDLE GUARD MECHANISM
	LIST

	LOOPER DRIVE MECHANISM
	LIST

	FEED MECHANISM (1)
	LIST

	FEED MECHANISM (2)
	LIST

	FEED MECHANISM (3)
	LIST

	PRESSER FOOT MECHANISM
	LIST

	SPREADER MECHANISM
	LIST

	THREAD TENSION MECHANISM
	LIST

	NEEDLE & SPREADER THREAD HANDLING
	LIST

	LOOPER THREAD HANDLING
	LIST

	LUBRICATION MECHANISM (1)
	LIST

	LUBRICATION MECHANISM (2)
	LIST

	HR DEVICE
	LIST

	INSTALLATIONS
	LIST

	THREAD STAND
	LIST

	SPECIFIC PARTS (1)
	LIST

	SPECIFIC PARTS (2)
	LIST

	SPECIFIC PARTS (3)
	LIST

	GAUGE PARTS LIST(1)
	GAUGE PARTS LIST(2)
	GAUGE PARTS LIST(3)
	INDEX(1)
	INDEX(2)

